
ASSEMBLY DIAGRAM
HORIZONTAL STONE LIFTING CLAMP - 730

(Mod. AHLC - 730)

R

When ordering, please give number of spare - part (code number) plus type of Horizontal Stone Lifting Clamp - 730.
For example: Horizontal Lifter  AHLC730 - 001  ,  QTY 10
                      Horizontal Lifter  AHLC730 - 004  ,  QTY 02

Updated date: June 26  , 2017th

Countersunk Screw M8x30

Pin 1

PARTS LIST

CODE

AHLC730 - 001

7

15

8

9

POS.

2

6

5

4

3

1

01

04

01

QTYDESCRIPTION

Hook 01

02

Hexagon Nylon Nut M8 02

17

19

18

20

Left Lower Arm 2 01

21

22

Right Upper Arm 02

  Socket Head Cap Screw M8x40 02 23

POS. QTYDESCRIPTION

Pin 2 04

Pin 3 01

Locking Base 01

CODE

AHLC730 - 002

AHLC730 - 003

AHLC730 - 004

AHLC730 - 005

AHLC730 - 006

AHLC730 - 007

AHLC730 - 008

AHLC730 - 009

AHLC730 - 015

AHLC730 - 017

AHLC730 - 018

AHLC730 - 019

AHLC730 - 020

AHLC730 - 021

AHLC730 - 022

AHLC730 - 023

Right Lower Arm

12

13

14

11

10

01

01

16

Locking Body 01

24

25

26

27

Hexagon Nylon Nut M20 06 28

AHLC730 - 010

AHLC730 - 011

AHLC730 - 012

AHLC730 - 013

AHLC730 - 014

AHLC730 - 024

AHLC730 - 025

AHLC730 - 026

AHLC730 - 027

AHLC730 - 028

Washer Ø8

Left Upper Arm

Washer Ø20

Left Lower Arm 1

Cross Bar 01

08Circlips Ø30

Slide Bar 02

Left Arm 01

Pin 4 02

Rubber Pad 02

Pin 5 02

Nylon Nut M10 08

Jaw 02

Washer Ø10 08

Plastic Cap 100x50x6 02

29AHLC730 - 029 Circlips Ø20 02

30AHLC730 - 030 Bush 04

16AHLC730 - 016

31AHLC730 - 031 Right Arm 01

32AHLC730 - 032 Steel Ball 06


